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samranas. FCC RF Test Report Report No. : FG531822A
Conducted Band Edge
B’;{Ed (iﬁf) Ba(n’\ﬁ':vzigjth Arfcn (';/:Iig) Modulation RB Result Verdict
41 30 60 505200 2526.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 60 505200 2526.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 60 505200 2526.0 DFT-s-OFDM BPSK 162@0 see graph PASS
41 30 60 505200 2526.0 DFT-s-OFDM QPSK 162@0 see graph PASS
41 30 60 531996 2659.98 DFT-s-OFDM BPSK l@161 see graph PASS
41 30 60 531996 2659.98 DFT-s-OFDM QPSK l@161 see graph PASS
41 30 60 531996 2659.98 DFT-s-OFDM BPSK 162@0 see graph PASS
41 30 60 531996 2659.98 DFT-s-OFDM QPSK 162@0 see graph PASS
41 30 90 508200 2541.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 90 508200 2541.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 90 508200 2541.0 DFT-s-OFDM BPSK 240@0 see graph PASS
41 30 90 508200 2541.0 DFT-s-OFDM QPSK 240@0 see graph PASS
41 30 90 528996 2644.98 DFT-s-OFDM BPSK l@244 see graph PASS
41 30 90 528996 2644.98 DFT-s-OFDM QPSK l@244 see graph PASS
41 30 90 528996 2644.98 DFT-s-OFDM BPSK 240@0 see graph PASS
41 30 90 528996 2644.98 DFT-s-OFDM QPSK 240@0 see graph PASS
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samranas. FCC RF Test Report Report No. : FG531822A

N41(60M) DFT-s- N41(60M) DFT-s-OFDM_QPSK
OFDM_QPSK_Edge_1RB_Right High_CH Edge_1RB_Right High CH_cHpP_pAss
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N41(90M) DFT-s- N41(90M)_DFT-s-OFDM_BPSK
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N41(90M) DFT-s- N41(90M) DFT-s-OFDM_QPSK
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samranas. FCC RF Test Report Report No. : FG531822A

Software Version: 23.06.1602

FR1 N41 MIMO ANT(M+M2) - SCS 15k

Transmitter Conducted Output Power and EIRP (GT - LC)=4.0dB

ANTM2{ANTM
o fscsl sl atn | (68 | wodaton | R [Power |cower Cnicted Contuced| S S
41 | 15| 20 |501201|2506.005| CP-OFDM QPSK | 53@26 | 21.75 | 21.17 24.48 0.2805 |28.48|0.7047
41 | 15| 20 |501201|2506.005| CP-OFDM QPSK | 1@1 | 21.56 |21.33 24.46 0.2793 | 28.46(0.7015
41 | 15| 20 |501201|2506.005| CP-OFDM QPSK | 1@104 | 21.51 | 21.16 24.35 0.2723 |28.35|0.6839
41 | 15| 20 |501201|2506.005|CP-OFDM 16 QAM| 53@26 | 21.33 | 20.75 24.06 0.2547 |28.06|0.6397
41 | 15| 20 |501201|2506.005|CP-OFDM 16 QAM| 1@1 | 21.27 |20.96 24.13 0.2588 |28.13|0.6501
41 | 15| 20 |501201|2506.005|CP-OFDM 16 QAM| 1@104 | 21.14 | 20.85 24.01 0.2518 |28.01(0.6324
41 | 15| 20 |518601|2593.005| CP-OFDM QPSK | 53@26 | 21.04 | 21.09 24.08 0.2559 |28.08|0.6427
41 | 15| 20 |518601|2593.005| CP-OFDM QPSK | 1@1 | 21.28 |20.96 24.13 0.2588 |28.13|0.6501
41 | 15| 20 |518601|2593.005| CP-OFDM QPSK | 1@104 | 21.35 | 20.97 24.17 0.2612 |28.17 |0.6561
41 | 15| 20 |518601|2593.005|CP-OFDM 16 QAM| 53@26 | 20.56 | 20.63 23.61 0.2296 |27.61(0.5768
41 | 15| 20 |518601(2593.005|CP-OFDM 16 QAM| 1@1 20.9 |20.79 23.86 0.2432 |27.86|0.6109
41 | 15| 20 |518601|2593.005|CP-OFDM 16 QAM| 1@104 | 21 |20.68 23.85 0.2427 |27.85(0.6095
41 | 15| 20 |535998|2679.99 | CP-OFDM QPSK | 53@26 | 21.85 | 21.33 24.61 0.2891 |28.61(0.7261
41 | 15| 20 |535998|2679.99 | CP-OFDM QPSK | 1@1 | 21.53 |21.15 24.35 0.2723 |28.35|0.6839
41 | 15| 20 |535998| 2679.99 | CP-OFDM QPSK | 1@104 | 21.7 |21.28 24.51 0.2825 |28.51(0.7096
41 | 15| 20 |535998| 2679.99 |[CP-OFDM 16 QAM| 53@26 | 21.34 | 20.8 24.09 0.2564 |28.09|0.6442
41 | 15 | 20 |535998| 2679.99 [CP-OFDM 16 QAM| 1@1 | 21.12 |21.01 24.08 0.2559 |28.08(0.6427
41 | 15 | 20 |535998| 2679.99 |[CP-OFDM 16 QAM| 1@104 | 21.36 |21.01 24.2 0.2630 |28.20|0.6607
41 | 15 | 50 |504201|2521.005| CP-OFDM QPSK (135@67| 21.46 |21.22 24.35 0.2723 |28.35|0.6839
41 | 15| 50 |504201|2521.005| CP-OFDM QPSK | 1@1 | 21.57 |21.29 24.44 0.2780 |28.44|0.6982
41 | 15| 50 |504201|2521.005| CP-OFDM QPSK | 1@268 | 21.4 |21.16 24.29 0.2685 |28.29(0.6745
41 | 15 | 50 |504201|2521.005|CP-OFDM 16 QAM|(135@67| 20.97 | 20.71 23.85 0.2427 | 27.85(0.6095
41 | 15 | 50 |504201|2521.005|CP-OFDM 16 QAM| 1@1 21.2 (2091 24.07 0.2553 |28.07 |0.6412
41 | 15| 50 |504201|2521.005|CP-OFDM 16 QAM| 1@268 | 20.92 | 20.8 23.87 0.2438 |27.87(0.6124
41 | 15| 50 |518601|2593.005| CP-OFDM QPSK |135@67| 21.12 | 21.16 24.15 0.2600 |28.15|0.6531
41 | 15| 50 |518601(2593.005| CP-OFDM QPSK | 1@1 219 |20.91 24.44 0.2780 |28.44|0.6982
41 | 15| 50 |518601|2593.005| CP-OFDM QPSK | 1@268 | 22.26 | 20.96 24.67 0.2931 |28.67(0.7362
41 | 15| 50 |518601(2593.005|CP-OFDM 16 QAM|135@67| 20.76 | 20.6 23.69 0.2339 | 27.69(0.5875
41 | 15| 50 |518601|2593.005|CP-OFDM 16 QAM| 1@1 | 21.49 |20.65 24.1 0.2570 |28.100.6457
41 | 15| 50 |518601(2593.005|CP-OFDM 16 QAM| 1@268 | 21.84 | 20.8 24.36 0.2729 | 28.36(0.6855
41 | 15| 50 |532998|2664.99 | CP-OFDM QPSK |135@67| 21.55 | 21.16 24.37 0.2735 |28.37|0.6871
41 | 15| 50 |532998|2664.99 | CP-OFDM QPSK | 1@1 | 20.86 |20.74 23.81 0.2404 |27.81|0.6039
41 | 15| 50 |532998|2664.99 | CP-OFDM QPSK | 1@268 | 21.62 | 21.1 24.38 0.2742 |28.38(0.6887
41 | 15| 50 |532998| 2664.99 |[CP-OFDM 16 QAM|135@67| 21.07 | 20.66 23.88 0.2443 | 27.88(0.6138
41 | 15| 50 |532998| 2664.99 |[CP-OFDM 16 QAM| 1@1 | 20.47 |20.56 23.53 0.2254 |27.53|0.5662
41 | 15| 50 |532998| 2664.99 |[CP-OFDM 16 QAM| 1@268 | 21.21 | 20.89 24.06 0.2547 |28.06|0.6397
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samranas. FCC RF Test Report Report No. : FG531822A

FR1 N41 MIMO ANT M - SCS 15k

Occupied Bandwidth

Band (iﬁg) Ba?l\%vzi;“h Sl &rﬁ% e Rl 3 (c’\J/IELva) 26((|3/|BHzB)W
41 15 20 518601  2593.01 CP-OFDM QPSK 106@0  18.96 19.71
41 15 20 518601  2593.01 CP-OFDM 16 QAM 106@0  18.887 19.57
41 15 20 518601  2593.01 CP-OFDM 64 QAM 106@0  18.985 19.59
41 15 20 518601 250301  CP-OFDM256 QAM  106@0  18.987 19.55
41 15 50 518601  2593.01 CP-OFDM QPSK 270@0  48.218 49.72
41 15 50 518601  2593.01 CP-OFDM 16 QAM 270@0  48.25 49.65
41 15 50 518601  2593.01 CP-OFDM 64 QAM 270@0  48.218 49.73
41 15 50 518601 259301  CP-OFDM 256 QAM  270@0  48.25 49.79

N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Froafun |G I Tiig.Frea Fun
oy Gate; O

M Gan Low

Ref Lvl Offset 11,60 48 = bl Ref Lyl Offset 11.60 d8
ScaleiDiv 10.0 4B Ref Value 30.00 dBm ScalelDiv 10.0d8 Ref Value 30.00 dBm

Center 2.58301 GHz Video BW 620,00 kHz" Span 40 WiHg| (Center 2.50301 GHz #yideo BW 620.00 kiz' Span 40 Mz
iRes B 200,00 ki Sweep 127 ms (1001 pis) #Res B 200,00 kHz Sweep 1.27 ms (100 pts)

2Mtics v 2 v

Ocoupied Bandwidth Qczupied Bandwidih
Total P [ Total Pt

Sporton International Inc. (ShenZhen) Page Number : A3-2 0f 11
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL



samranas. FCC RF Test Report Report No. : FG531822A
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N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
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samranas. FCC RF Test Report Report No. : FG531822A

Conducted Spurious Emissions

B’;{Ed (iﬁf) Ba?hjx'vzigjth Arfcn (';/:Iig) Modulation RB Result Verdict
41 15 20 501201 2506.005 CP-OFDM QPSK 1@0 see graph -
41 15 20 501201 2506.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 501201 2506.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 518601 2593.005 CP-OFDM QPSK 1@0 see graph -
41 15 20 518601 2593.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 518601 2593.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 535998 2679.99 CP-OFDM QPSK 1@0 see graph -
41 15 20 535998 2679.99 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 535998 2679.99 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 504201 2521.005 CP-OFDM QPSK 1@0 see graph -
41 15 50 504201 2521.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 504201 2521.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 518601 2593.005 CP-OFDM QPSK 1@0 see graph -
41 15 50 518601 2593.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 518601 2593.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 532998 2664.99 CP-OFDM QPSK 1@0 see graph -
41 15 50 532998 2664.99 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 532998 2664.99 CP-OFDM QPSK 1@0 see graph PASS
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N41(20M)_CP-

OFDM_QPSK_Edge 1RB_Left_Low_CH

o Type Power (RMS)
i,

Video BW 3.0 MHz*

N41(20M)_CP-

OFDM_QPSK_Edge _1RB_Left Mid_CH

elten. 30 8 o Typa Fomer (RS
I o

il
Tig: Free Run

Ref Lyl Offset 18.54 4B
Ref Level 30,00 dBm

Video BW 3.0 MHz*

Funclion Function Widh

N41(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

#tten 0B e Power (RMS]
"o

Tig Free Run

B et 18.50 08
Scale/Div 10 4B Ref Level 30.00 dBim

Video BW 3.0 MHZ' Stop 26.900 GH]
Sweep 1.3 ms (40001 ps)

Function
B

N41(20M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid_CH

ey Type: Power (RMS]
okt

Video BW 3.0 MHZ'

Function Funclion Widh

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL

Page Number 1 A3-6 of 11



samranas. FCC RF Test Report Report No. : FG531822A
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Conducted Band Edge

B’;{Ed (iﬁf) Bthﬁvai;Jth Arfen ('Jﬁg) Modulation RB Result Verdict
41 15 20 501201 2506.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 501201 2506.005 CP-OFDM QPSK 106@0 see graph PASS
41 15 20 535998 2679.99 CP-OFDM QPSK 1@105 see graph PASS
41 15 20 535998 2679.99 CP-OFDM QPSK 106@0 see graph PASS
41 15 50 504201 2521.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 504201 2521.005 CP-OFDM QPSK 270@0 see graph PASS
41 15 50 532998 2664.99 CP-OFDM QPSK 1@269 see graph PASS
41 15 50 532998 2664.99 CP-OFDM QPSK 270@0 see graph PASS

N41(20M) _CP- N41(20M)_CP-OFDM_QPSK
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N41(20M)_CP-OFDM_QPSK N41(20M)_CP-
Edge 1RB_Right_High CH_cHP_PAss OFDM_QPSK_Outer_Full_High_CH

KEYSIGHT hout Aten 308

Ref Lvi Offset 18.50 8
ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Span 560 kHz
Swaep 120 ms (1001 pis)

Total Channel Power

“Total Power Speciral Dersity
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N41(50M)_CP- N41(50M)_CP-
QPSK_Edge_1RB_Right_High_CH
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Software Version: 23.06.1602

FR1 N41 MIMO ANTM2 - SCS 15k

Occupied Bandwidth

B (ﬁﬁf) Ba?ﬁﬂvzi? " Arfen ('Jﬁ% e R (?ABl—sz) 26(dlvﬁﬂB)W
41 15 20 518601  2593.01 CP-OFDM QPSK 106@0  18.927 10.84
41 15 20 518601  2593.01 CP-OFDM 16 QAM 106@0  18.855 19.52
41 15 20 518601  2593.01 CP-OFDM 64 QAM 106@0  18.864 19.82
41 15 20 518601 250301  CP-OFDM256 QAM  106@0  18.878 19.7
41 15 50 518601  2593.01 CP-OFDM QPSK 270@0  48.18 49.82
41 15 50 518601  2593.01 CP-OFDM 16 QAM 270@0  48.127 49.76
41 15 50 518601  2593.01 CP-OFDM 64 QAM 270@0  48.201 49.78
41 15 50 518601 259301  CP-OFDM 256 QAM  270@0  48.104 49.77
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N41(20M)_CP-OFDM_64 N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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Conducted Spurious Emissions

B’;{Ed (iﬁf) Ba?hjx'vzigjth Arfcn (';/:Iig) Modulation RB Result Verdict
41 15 20 501201 2506.005 CP-OFDM QPSK 1@0 see graph -
41 15 20 501201 2506.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 501201 2506.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 518601 2593.005 CP-OFDM QPSK 1@0 see graph -
41 15 20 518601 2593.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 518601 2593.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 535998 2679.99 CP-OFDM QPSK 1@0 see graph -
41 15 20 535998 2679.99 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 535998 2679.99 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 504201 2521.005 CP-OFDM QPSK 1@0 see graph -
41 15 50 504201 2521.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 504201 2521.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 518601 2593.005 CP-OFDM QPSK 1@0 see graph -
41 15 50 518601 2593.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 518601 2593.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 532998 2664.99 CP-OFDM QPSK 1@0 see graph -
41 15 50 532998 2664.99 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 532998 2664.99 CP-OFDM QPSK 1@0 see graph PASS
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N41(20M)_CP-
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N41(20M)_CP-
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N41(50M)_CP- N41(50M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH
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Function
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Conducted Band Edge

B’;{Ed (iﬁf) Bthﬁvai;Jth Arfcn ('Jﬁg) Modulation RB Result Verdict
41 15 20 501201 2506.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 20 501201 2506.005 CP-OFDM QPSK 106@0 see graph PASS
41 15 20 535998 2679.99 CP-OFDM QPSK 1@105 see graph PASS
41 15 20 535998 2679.99 CP-OFDM QPSK 106@0 see graph PASS
41 15 50 504201 2521.005 CP-OFDM QPSK 1@0 see graph PASS
41 15 50 504201 2521.005 CP-OFDM QPSK 270@0 see graph PASS
41 15 50 532998 2664.99 CP-OFDM QPSK 1@269 see graph PASS
41 15 50 532998 2664.99 CP-OFDM QPSK 270@0 see graph PASS
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